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Results of Test
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RERIR: &P IARE
BE G RERCRET SRR, Rk 1egE R, At H, 20240311 10:30 .
ZH (RIIEETES
Gk 0.8288 kg/m’ (20°C, 101.3 kPa)
AT 2 [ 0.6880 (20°C, 101.3 kPa)
RARE (ED 43.86 MJ/m’ (20°C, 101.3 kPa)
K (I 39.75 MJ/m® (20°C, 101.3 kPa)
S Rrmlgs B (<107 mol/mol)
A 0.0544
£ 0.0302
AR <0.01
Lkt 13.5
Pk 4.35
F 1 ke 0.373
ET ke 0.708
S Kt <0.01
F I b 0.0810
IE ke 0.0675 }
chle M S HL A Sy 0.0202
£ <0.01
A 1.46
i 79.4
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Results of Test

BERRIE: %2R, |
FER Al FF SR T R, Rk 1884005, AN 0, 20240311 10:30 .
ZH RMEE R (x10° mol/mol)
e =) ‘ 0.569
HRHEAR <0.1
A B <0.1
YR iy A <0.1
FH i i ' <0.1
ALK <0.1
A B <0.1
1E P fint <0.1
ey <0.1
Z A g <0.1 \'“‘;_\
— i <0.1 W\
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